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Dear Sir,

Tie-up arrangement fer Heall

h Checkup under Health Checkup 35-40 Female

Shri/SmL/MKum. SHINDE,SONALI MAHESH
Designation : Assl Mﬂ'nageq:

P.F. No. 602127
Checkup for Financial Year ~ 2023- Approved Charges Rs.

2024
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3000.00
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Accuracy, Care. Forever

DIV LABORATORY REPORT
Name :  Mr. Mohammedalimas Shaikh Reg. No : 410100098
Sex/Age :  Male/24 Years Reg. Date : 03-Oct-2024 09:09 AM
Ref. By : Apollo Health & Lifestyle Limited Collected On
Client Name : Apollo Health & Lifestyle Limited Report Date  : 03-Oct-2024 03:21 PM

Medical Certificate

GENERAL EXAMINATION

Height (cms) :163

Weight (kgs) :59.15

Blood Pressure :112/78 mmHg

Pulse : 82/Min

No Clubbing/Cynosis/Pallor/PedelOedem
Systemic Examination:

Cardio vascular System - $1,S2 Normal, No Murmur
Respiratory system - AEBE

Central Nervous System - No FND

Abdomen - Soft, Non Tender, No Organomegaly
Epilepsy — N/A

Skin Examination- Normal

Comments: He is clinically fit on examination.

This is an electronically authenticated report

i

Dr. Parth S Patel
MBBS. MD. FNB

DR.MUKESH LADDHA
Page 2 of 2

Note: Bring this document in next visit. Prescription is valid for 1 Month or as per advise.

CUROVIS HEALTHCARE PVT. LTD.

'B' Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

. 079 40308700 ¢ +91 7573030001 ™info@curovis.co.in & www.curovis.co.in
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Accuracy, Care. Forever

M 1111

TEST REPORT

: AHCN-31101102401002

Pass. No.

Reg. No : 410100098 Ref Id
Name : Mr. Mohammedalimas Shaikh
Age/Sex 124 Years | Male

Ref. By : Apollo Health & Lifestyle Limited

Sample Type : EDTA

Collected On : 03-Oct-2024 09:11 AM
Reg. Date : 03-Oct-2024 09:09 AM
Tele No. : 8141214683
Dispatch At

Location » CHPL

Parameter Results Unit Biological Ref. Interval
COMPLETE BL COUNT (CBC

Hemoglobin (Colorimetric method) 14.0 g/dL 13.5-18
Hematrocrit (Calculated) 4210 % 40 - 50
RBC Count (Electrical Impedance) 5.16 million/ecmm 473-55
MCV (Calculated) L 81.7 fL 83-101
MCH (Calculated) 27.2 Pg 27 - 32
MCHC (Calculated) 333 % 31.5-345
RDW (Calculated) 13.9 % 11.5-145
l\!l\c.{vacgtocmoeltjr;1 twith manual Microscopy 6370 femm 4000 - 10000
MPV (Calculated) 10.3 fL 65-11.5

DIFFERENTIAL WBC COUNT [%] EXPECTED VALUES [Abs] EXPECTED VALUES
Neutrophils (%) 52 % 40 - 80 3312 J/ecmm 2000 - 7000
Lymphocytes (%) 35 % 20-40 2230 /emm 1000 - 3000
Eosinophils (%) 06 % 0-6 446  /cmm 200 - 1000
Monocytes (%) 07 % 2-10 382 /cmm  20-500
Basophils (%) 0 % 0-2 0 lemm  0-100

PERIPHERAL SMEAR STUDY
RBC Morphology
WBC Morphology
PLATELET COUNTS

Platelet Count (Electrical
Impedance)

Electrical Impedance

Platelets
Parasites

Comment

Normocytic and Normochromic.

Normal

342000 fcmm

150000 - 450000

Platelets are adequate with normai morphology.

Malarial parasite is not detected.

We/Laboratory hereby declare that we may require to place some information in the public domain/available publicly because of regulatory/statutory requirements.

This is an electronically authenticated report.

* This test has been out sourced.

Approved By :

Approved On :
CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075

ATy
i)f}
'

o

Dr. Purvish Darji
MD (Patholog'y;ge 1of6
03-Oct-2024 10:04 AM

‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

L +91 79 4039 2653

C+91 75730 30001 ™% info@curovis.co.in & www.curovis.co.in
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|” “““" "lm "I TEST REPORT

Reg. No : 410100098 Refld : AHCN-31101102401002 Collected On : 03-Oct-2024 09:11 AM
Name ; Mr. Mohammedalimas Shaikh Reg. Date : 03-Oct-2024 09:09 AM
Age/Sex 124 Years | Male Pass. No. Tele No. : 8141214683
Ref. By . Apollo Health & Lifestyle Limited Dispatch At
Sample Type : EDTA Location : CHPL

ESR 1 hour 4 mm/hr ESR AT 1 hour : 1-7

Westergreen method

We/Laboratory hereby declare that we may require to place some information in the public domain/available publicly because of regulatory/statutory requirements.

This is an electronically authenticated report. 2/_}
* This test has been out sourced. f,,
Approved By : Dr. Purvish Darji

MD (Pa’(hologryggge 206
Approved On : 03-Oct-2024 10:04 AM

CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075 .
‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

C+91 79 4039 2653 & +91 75730 30001 % info@curovis.co.in ‘& www.curovis.co.in
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A TEST REPORT
Reg. No : 410100098 Refld : AHCN-31101102401002 Collected On : 03-Oct-2024 09:11 AM
Name : Mr. Mochammedalimas Shaikh Reg. Date : 03-Oct-2024 09:09 AM
Agel/Sex 124 Years | Male Pass. No. Tele No. : 8141214683
Ref. By : Apollo Health & Lifestyle Limited Dispatch At
Sample Type : Urine Spot Location : CHPL
Test Result Unit Biological Ref. Interval

URINE ROUTINE EXAMINATION
PHYSICAL EXAMINATION

Quantity 20 cc
Colour Pale Yellow
Clarity Clear Clear
CHEMICAL EXAMINATION (BY REFLECTANCE PHOTOMETRI
pH 6 46-8.0
Sp. Gravity 1.016 1.001 - 1.035
Protein Nil Nil
Glucose Nil Nil
Ketone Bodies Nil Nil
Urobilinogen Nil Nil
Bilirubin Nil Nil
Nitrite Nil Nil
Blood Nil Nil
c COPIC EXAMINATION NUAL BY MIC COP
Leucocytes (Pus Cells) Occasional/hpf Nil
Erythrocytes (Red Cells) Nil Nil
Epithelial Cells Occasional Nil
Crystals Absent Absent
Casts Absent Absent
Amorphous Material Absent Absent
Bacteria Absent Absent
Remarks -

We/Laboratory hereby declare that we may require to place some information in the public domain/available publicly because of regulatory/statutory requirements.

This is an electronically authenticated report. gp
* This test has been out sourced. /,
Approved By : Dr. Purvish Darji

MD (Pathologﬁg;ge 30f6
Approved On : 03-Oct-2024 11:59 AM

CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075
‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

C+9179 40392653 &+91 75730 30001 & info@curovis.co.in & www.curovis.co.in
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”“ "”m I“"" "l TEST REPORT

Reg. No : 410100098 Refld : AHCN-31101102401002 Collected On : 03-Oct-2024 09:11 AM
Name . Mr. Mohammedalimas Shaikh Reg. Date : 03-Oct-2024 09:09 AM
Agel/Sex 124 Years | Male Pass. No. Tele No. : 8141214683

Ref. By . Apollo Health & Lifestyle Limited Dispatch At :

Sample Type : Serum,EDTA Flouride F,Flouride PP Location : CHPL

Parameter Result Unit Biological Ref. Interval

BIO - CHEMISTRY

SGPT 12.10 U/L 0-45
Pyruvate to Lactate - IFCC

BUN 9.40 mg/dL 6.0-20.0
Urease - UV Method

Creatinine 0.97 mg/dL 0.7-1.3
Sarcosine Oxidase peroxidase

BUN/CREATININE RATIO 9.69

Calculated

Fasting Blood Sugar (FBS) 92.20 mg/dL 70 - 110
GOD-POD Method

Post Prandial Blood Sugar (PPBS) 114.5 mg/dL 70 - 140
GOD-POD Method

Creatinine 0.97 mg/dL 07-13

Sarcosine Oxidase peroxidase

SERUM BILIRUBIN

Total Bilirubin 0.53 mg/dL Cord : Premature & full
Vanadate Oxidation term : <2.0
0-1 day : Premature :
<8.0
0-1day: Fullterm: 1.4 -
8.7
1-2 day : Premature :
<12
1-2 day : Fullterm : 3.4 -
11.5
3-5 day : Premature :
<16
3-5day : Fullterm: 1.5 -
12.0
Adult: 0.3-1.2

We/Laboratory hereby declare that we may require to place some information in the public domain/available publicly because of regulatory/statutory requirements.

This is an electronically authenticated report. s
* This test has been out sourced. v ..

Approved By : Drffl’urvish Darji
MD (Pathologrygge 4of6
Approved On : 03-Oct-2024 10:33 AM

CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075
‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdeyv, S.G. Highway, Ahmedabad - 380 054, Gujarat

L+91 79 40392653 & +91 75730 30001 ™ info@curovis.co.in ‘& www.curovis.co.in
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”| "””I "”I |" TEST REPORT

Reg. No : 410100098 Refld : AHCN-31101102401002 Collected On : 03-Oct-2024 09:11 AM
Name : Mr. Mochammedalimas Shaikh Reg. Date : 03-Oct-2024 09:09 AM
Age/Sex 124 Years | Male Pass. No. : Tele No. : 8141214683

Ref. By : Apollo Health & Lifestyle Limited Dispatch At

Sample Type : Serum,EDTA Flouride F,Flouride PP Location : CHPL

SERUM BILIRUBIN

Direct Bilirubin 0.15 mg/dL 0.0-04
Vanadate
Indirect Bilirubin 0.38 mg/dL 0.0-1.1
Calculated
HEMATOLOGY
BLOOD GROUP & RH
Specimen: EDTA and Serum; Method: Forward Reverse Tube Aggiutination
ABO "AB"
Tube Agglutination (Forward & Reverse grouping) Method
Rh (D) Positive

Tube Agglutination (Forward & Reverse grouping) Method

Note -

We/Laboratory hereby declare that we may require to place some information in the public domain/available publicly because of regulatory/statutory requirements.

This is an electronically authenticated report.
* This test has been out sourced.

o

Approved By : Dr. Purvish Dariji
MD (Patholog@%ge 5016

Approved On : 03-0Oct-2024 10:33 AM

CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075
‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdev, $.G. Highway, Ahmedabad - 380 054, Gujarat

C+91 79 4039 2653 S +91 75730 30001 ™ info@curovis.co.in ‘& www.curovis.co.in
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NN LABORATORY REPORT
Name :  Mr. Mohammedalimas Shaikh Reg. No . 410100098
Sex/Age :  Male/24 Years Reg. Date + 03-Oct-2024 09:09 AM
Ref. By . Apollo Health & Lifestyle Limited Collected On
Client Name : Apollo Health & Lifestyle Limited Report Date : 03-Oct-2024 03:59 PM

Eve Check - Up

No Eye Complaints
RIGHT EYE

SP: -0.50

CY: -0.50

AX:178

LEFT EYE

SP: +0.25
CY:-0.75

AX:1

Without Glasses || With Glasses
Right Eye 6/6 N.A
Left Eye 6/6 N.A

Near Vision: Right Eye - N/6, Left Eye - N/6
ColorVision : Normal

Comments: Normal

This is an electronically authenticated report %

Dr Kejal Patel Page 6 of 6
MB,DO(Ophth)

CUROVIS HEALTHCARE PVT. LTD. | CIN No.: U74140GJ2015PTC083075
‘B’ Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

C+91 79 4039 2653 S +91 75730 30001 = info@curovis.co.in ‘& www.curovis.co.in
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L LABORATORY REPORT
Name . Mr. Mohammedalimas Shaikh Reg. No : 410100098
Sex/Age . Male/24 Years Reg. Date . 03-Oct-2024 09:09 AM
Ref. By . Apollo Health & Lifestyle Limited CollectedOn
Client Name : Apolio Health & Lifestyle Limited Report Date . 03-Oct-2024 03:15 PM

X RAY CHEST PA

Both lung fields show prominent broncho-vascular markings.
No evidence of any active infiltrations or consolidation.
Cardiac size appears within normal limits.

Both costo-phrenic angles appear free of fluid.

Both domes of diaphragm appear normal.

Radiological interpretation is professional opinion and not the final diagnosis. Please see your referring doctor for interpretation of these results. Not valid for
medico legal purposes. Results are subject to variations due to technical limitations and patient’s preparation, hence correlation with clinical findings and other

investigation should be carried out to know the nature of iliness.

This is an electronically authenticated report
/"”

DR DHAVAL PATEL
Consultant Radiologist
MB,DMRE

Reg N0:0494 Page 1 of 1

CUROVIS HEALTHCARE PVT. LTD.

'B' Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat
079 40308700 ¢ +91 75730 30001 ™=info@curovis.co.in & www.curovis.co.in
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LA LABORATORY REPORT
Name :  Mr. Mohammedalimas Shaikh Reg. No 410100098
Sex/Age ¢ Male/24 Years Reg. Date 03-Oct-2024 09:09 AM
Ref. By : Apollo Health & Lifestyle Limited Collected On
Client Name : Apollo Health & Lifestyle Limited Report Date 03-Oct-2024 03:15 PM

Electrocardiogram

Findings

Normal Sinus Rhythm.

Within Normal Limit.

This is an electronically authenticated report

i
|t

w

Dr. Parth S Patel
MBBS. MD. FNB

DR.MUKESH LADDHA

Page 1 of 2

Note: Bring this document in next visit. Prescription is valid for 1 Month or as per advise.

CUROVIS HEALTHCARE PVT. LTD.

'B' Block, Mondeal Business Park, Near Gurudwara, Bodakdev, S.G. Highway, Ahmedabad - 380 054, Gujarat

(079 40308700 ¢+91 7573030001 ™~&info@curovis.co.in

% WWW.CUrovis.co.in
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